
* Corresponding author.

1944-3994/1944-3986 © 2017 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2017.21313

89 (2017) 17–28
September

Characterisation of organic foulants on full-scale UF membranes during 
filtration, backwash and chemical cleaning episodes

Oriol Giberta,b,c,*, Marc Veraa,d, Sandra Cruzd, Maria Rosa Boledad, Miquel Parairad,  
Jordi Martín-Alonsod, Sandra Casasb, Xavier Bernatb

aChemical Engineering Department, EEBE, Universitat Politècnica de Catalunya (UPC)-BarcelonaTech, c/Eduard Maristany 10-14, 
Barcelona 08019, Spain, Tel. +34 934011818; email: oriol.gibert@upc.edu (O. Gibert)
bCETaqua, Water Technology Centre, Ctra. d’Esplugues 75, Cornellà de Llobregat 08940, Spain, Tel. +34 933124750;  
email: scasas@cetaqua.com (S. Casas), Tel. +34 933124819; email: xbernat@cetaqua.com (X. Bernat) 
cBarcelona Research Center in Multiscale Science and Engineering, EEBE, Universitat Politècnica de Catalunya (UPC)-BarcelonaTech, 
c/Eduard Maristany 10-14, Barcelona 08019, Spain
dAigües de Barcelona S.A., c/General Batet 5-7, Barcelona 08028, Spain, Tel. +34 933424846;  
email: mverac@aiguesdebarcelona.cat (M. Vera), Tel. +34 933422147; email: scruz@aiguesdebarcelona.cat (S. Cruz),  
Tel. +34 933422635; email: mboledav@aiguesdebarcelona.cat (M.R. Boleda), Tel. +34 933422688;  
email: mparaira@aiguesdebarcelona.cat (M. Paraira), Tel. + 34 933422675; email: jma@aiguesdebarcelona.cat (J. Martín-Alonso)

Received 2 June 2017; Accepted 9 August 2017

ab s t r ac t
Understanding organic fouling on ultrafiltration (UF) membranes during water filtration and cleaning 
episodes has become one of the major factors driving UF technology forward. The aim of this study 
was to quantify and characterise the organic foulants on an UF membrane at a full-scale drinking water 
treatment plant when it is fed with surface water and groundwater with different dissolved organic 
carbon (DOC) contents. DOC characterisation was performed by high-performance size-exclusion 
chromatography and fluorescence excitation–emission matrix (FEEM). The masses of DOC (and its 
fractions) retained by the membrane over a whole filtration period (and detached during cleaning 
episodes) were calculated through mass balances. Under river water feeding conditions, DOC was 
retained by 22%, being biopolymers the most retained DOC fraction (59%), followed by humic sub-
stances (17%) and other minor organic fractions. Routine backwashing resulted in the detachment of 
only 8% of the total mass of DOC retained, with biopolymers as the most detached fraction (27%). 
Within biopolymers, proteins appeared to contribute more to hydraulically irreversible fouling than 
polysaccharides. Under groundwater feeding conditions, no apparent retention of DOC was observed. 
FEEM analyses showed neither significant removal of fluorescent components during filtration nor 
detachment from the UF membrane during routine backwashing.

Keywords: DOC characterisation; Drinking water; Fouling reversibility; Organic fouling; Ultrafiltration

1. Introduction

The two major topics in the use of ultrafiltration (UF) 
in drinking water treatment plants (DWTPs) are qual-
ity of the permeate, which is related to the rejection of 

solutes from feed water, and membrane fouling, which is 
related to the accumulation of solutes on the membrane. 
With regard to the latter, considerable effort has been 
devoted to control this fouling, since it leads to a decrease 
in membrane permeability and in the efficiency of the 
filtration process [1]. This effort has particularly been 
oriented to better understand fouling formation, compo-
sition and detachment when a physical cleaning such as 



O. Gibert et al. / Desalination and Water Treatment 89 (2017) 17–2818

backwashing (BW) or a chemical cleaning such as cleaning- 
in-place (CIP) are applied. 

Fouling formation and detachment from UF membranes 
have been widely researched, but mostly in terms of changes 
in membrane permeability during filtration and cleaning 
[2–7]. Although membrane permeability is a widely accepted 
index of fouling extent, it is also true that it does not always 
correlate with foulant amounts accumulated on the UF mem-
brane [8]. Studies quantifying the total mass of foulants on a 
membrane through a mass balance are scarce and, to our best 
knowledge, they are limited to lab-scale tests [9–11] whilst no 
published studies exist on a full-scale basis.

Fouling composition, and in particular with regard to 
organic matter, since it is acknowledged to most contrib-
ute to UF membrane fouling in DWTPs [1,2,12], has tradi-
tionally been studied by monitoring bulk parameters such 
as dissolved organic carbon (DOC) or total organic carbon 
(TOC). However, it is well known that DOC is comprised by 
a complex and heterogeneous mixture of compounds that 
can largely differ in their behaviour and treatability. For this 
reason, analytical techniques such as high-performance size- 
exclusion chromatography (HPSEC) and fluorescence 
excitation–emission matrix (FEEM) are increasingly employed 
to fractionate and characterise DOC. By applying these tech-
niques, fouling composition has been inferred from differ-
ences in concentration of fractions between feed and permeate 
streams [13,14], but rarely quantified through mass-balance 
calculations [11,15]. The difference between such approaches 
can explain, for instance, why some published studies report 
that the main UF membrane foulants consist of humic sub-
stances (HS; which constitute the main part of DOC in sur-
face water but are removed at moderate percentages) [6,11,16] 
whilst some others of biopolymers (BP; which account for 
a small part of DOC but are removed at high percentages) 
[1,17–19]. Other studies have obtained information on fouling 
composition by undertaking autopsies of fouled membranes 
by Fourier-transform infrared spectroscopy (FTIR), scan-
ning electron microscopy and atomic force microscopy [3]. 
However, these techniques require sacrificing membranes, 
which is rarely possible at full-scale DWTPs. 

At full-scale DWTPs cleaning is generally performed 
using trial-and-error methods, whereby empirical sequences 
involving a variety of cleaning solutions are applied based 
on membrane manufacturer’s recommendations. Identifying 
which organic fractions mostly contributed to membrane 
fouling and which are preferentially detached when BWs and 
CIPs are applied, which would undoubtedly allow refined 
BW and CIPs strategies, is a matter of ongoing research.

A large body of this research has been performed on lab-
scale systems with configurations (e.g., flat-sheet membranes) 
and under operational conditions (e.g., filtration under con-
stant transmembrane pressure [TMP]) that differ from those 
in full-scale DWTPs [1,9,10], providing results that are not 
always comparable with practical situations. Moreover, most 
of these studies are based on short-term experiments run for 
only one filtration cycle with no BWs or CIPs [19,20], and 
when studies include BWs, these are applied for a limited 
number of filtration cycles (rarely more than 10, and usu-
ally not more than half a dozen) [1,2,13,15,21,22] and/or are 
different from those in DWTPs (e.g., are not air-assisted) 
[2,13,14,17]. Furthermore, some studies apply cleaning 

protocols that are impractical in DWTP (e.g., manual wiping 
of a fouled membrane with a lab sponge, or manual shaking 
of a beaker containing fouled membrane modules submerged 
in MilliQ water) [3,7,15]. Finally, other studies use synthetic 
solutions containing organic model compounds (e.g., bovine 
serum albumin [BSA], dextran and sodium alginate) often at 
very high concentrations (up to 100 mg/L) compared with 
those in real surface waters [5,12,13,23], making difficult 
a reliable translation of results to full DWTPs. Therefore, 
whilst  lab-scale studies provide very useful information on 
UF membrane fouling, their results cannot automatically be 
extrapolated to full-scale DWTPs, making necessary further 
research on full-scale systems.

The aim of this study was to assess the organic fouling 
on an UF membrane of a full-scale DWTP fed with two raw 
waters (surface water and groundwater) with different qual-
ities. More specifically, the study aimed at quantifying the 
mass of foulants accumulated on the UF membrane during 
filtration and detached when BWs and CIPs are applied. 
DOC was characterised by means of HPSEC and FEEM cou-
pled with PARallel FACtor (PARAFAC).

2. Materials and methods

2.1. Plant description

The DWTP of this study is located in Sant Joan Despí 
(Barcelona, Spain) and has a nominal capacity of 5.3 m3/s. 
The raw water used by the DWTP comes from the Llobregat 
river and, when required, its aquifer. Llobregat river presents 
high TOC concentrations (2–14 mg/L), high turbidity (5 up 
to >1,000 FNU) and high conductivity (1,160–1,939 µS/cm), 
whilst groundwater exhibits lower TOC concentrations 
(1.1–1.5 mg/L) and turbidity (0.2–0.5 FNU), but slightly 
higher conductivity (1,970–2,012 µS/cm). It is when river 
water quality deteriorates due to unusual events (e.g., peaks 
in TOC and/or turbidity caused by intense rainfall events) 
that groundwater is fed into the DWTP in substitution to (or 
together with) river water.

The whole treatment process of the DWTP is displayed 
in Fig. 1. It includes a conventional treatment comprised 
of preliminary screening, pre-chlorination with ClO2, 
coagulation/flocculation by the addition of aluminium 
sulphate, subsequent sedimentation and sand filtration. 
It is at this stage where groundwater, when required, is 
incorporated. From this point on, water flow is split into two 
halves: one undergoes ozonation and granular activated car-
bon filtration, whilst the other undergoes inline coagulation 
with FeCl3, UF, UV irradiation, reverse osmosis filtration and 
remineralisation. Both treated streams are blended and the 
resulting stream is post-chlorinated prior to distribution. 

2.2. UF description stage

UF is performed through 0.02-µm pore size submerged 
polyvinylidene difluoride hollow fibre UF membranes 
(ZeeWeed 1000, GE Water & Process Technologies-ZENON, 
USA) operating under an outside-in mode. The whole UF 
stage consists of 9 in-ground concrete tanks (hereafter referred 
to as trains) each holding 9 cassettes with 57 modules each, 
totalling 4,104 modules (with a total membrane surface area 



19O. Gibert et al. / Desalination and Water Treatment 89 (2017) 17–28

of 228,575 m2). At the base of the membrane modules, bubble 
aerators allow aeration during BW. All trains, run open to the 
atmosphere, are identical and are operated in parallel under 
the same conditions. All experimental work in this study 
was performed on a train basis, and the trains sampled were 
trains #3 and #4. It must be pointed out that UF feed exhib-
its substantial fluctuation in DOC content depending on the 
type of raw water sourced into the DWTP.

2.3. UF train operation

Each UF train is operated as a simple semi-batch process 
where filtration and BW alternate in sequence with durations 
of approximately 45 and 4 min, respectively. Periodically, 
after approximately 65,000–70,000 m3 of permeate produc-
tion (which corresponds to every 5–6 d) a four-step main-
tenance cleaning (MC) with a duration of 3–4 h is applied. 
Additionally, only when required (a few times per year), a 
recovery cleaning is undertaken similar to an MC but with 
higher doses and more prolonged exposure times. The objec-
tive of this study was to investigate the behaviour of DOC 
over a filtration period between two consecutive MCs and 
when an MC is applied.

2.3.1. Filtration

During filtration, water enters into the train and com-
pletely submerges the membrane modules. The volume of 
water in the train (Vtank) is ~42 m3. Water permeates through 
the UF membrane in an outside-in mode by applying a gen-
tle suction (TMP = 0.3 bar), leaving behind in the tank all 
particulate materials, bacteria and certain DOC constituents 
rejected by the membrane. The permeated water is continu-
ously replaced with new feed water to maintain a constant 
level in the tank at ca. 4.10 m. 

2.3.2. Backwashing

Routine BWs are applied when TMP reaches a predeter-
mined limit or on a pre-set timeframe (usually about 45 min). 
Such BWs proceeds as follows: first, ~17.5 m3 of the total 42 m3 
are drained (i.e., the water level in the tank is decreased to 
a pre-set level of 3.45 m). Then, the BW is carried out with 
air bubbling (at a 600 L/s) and UF permeate in an inside-out 
mode. The amount of UF permeate injected is 6 m3, and there-
fore the tank is filled to a total volume of ca. 30.5 m3 (i.e., the 
water level in the tank rises to a level of ca. 3.65 m). Bubbling 

air creates a scouring effect that loosens and dislodges foulants 
from the membrane. Finally, the train is emptied completely, 
refilled with new feed water and filtration resumes. The dura-
tion of a whole BW is 4 min. Because the BW is air-assisted, 
the routine BW in this study will be referred to as BW(+air). 

2.3.3. Maintenance cleaning

An MC involves the following steps:

• The train is completely emptied and refilled with 42 m3 of 
a solution of NaClO (150 ppm). Membranes are soaked in 
this solution for 45 min. ClO– is used to oxidise organic 
foulants thereby favouring their detachment from the UF 
membrane.

• The train is emptied and membranes are backwashed 
with UF permeate in an inside-out mode for ca. 80 s. This 
step is repeated twice. These BWs are carried out with-
out air bubbling, and therefore they will be referred to as 
BW-A1 and BW-A2.

• The train is put in a filtration mode for 2 h, and then it 
is completely emptied again and refilled with 42 m3 of 
a solution of H3PO4 (1,000 ppm, pH = 2.2). Membranes 
are soaked in this solution for 30 min. H3PO4 is used to 
dissolve any scaling present on the membrane.

• Finally, the train is emptied and two consecutive BWs 
similar to those in the second step are applied (referred 
to as BW-B1 and BW-B2).

2.4. Sampling program and calculations

2.4.1. Mass retained by an UF train over a filtration period 
between two MCs

A first campaign was carried out in train #3 to get insight 
into the treatability of DOC and its fractions. The filtration 
period treated a total volume of water (Vperiod) of 72,000 m3 
and lasted 5 d before the following MC was applied. During 
this period, samples of feed and permeate were collected at 
three different days. These samples were analysed for DOC 
concentration and fractionation through HPSEC. Because 
composition of each stream was found to be fairly constant, 
average concentrations for each constituent “i” (i.e., DOC 
or any of its fractions) were considered for both feed (ci

feed) 
and permeate (ci

permeate) streams. The total mass retained by 
the membrane over the whole filtration period (mi

retained) was 
calculated through a simple mass balance:

Fig. 1. Schematic representation of the DWTP of Sant Joan Despí.



O. Gibert et al. / Desalination and Water Treatment 89 (2017) 17–2820

m V C Ci i i
retained

period
feed permeate= −·( )  (1)

Additionally, DOC was characterised by FEEM to provide 
additional information on the character of DOC and its frac-
tions. In this case, feed and permeate samples were periodi-
cally collected beyond a simple filtration period. Samples were 
collected on a bimonthly basis over 1 year (i.e., six campaigns).

2.4.2. Mass detached by routine BW(+air) over a filtration 
period between two MCs

Backwash solution (containing the detached foulants 
from the membrane) was sampled immediatlely after the 
application of a BW(+air) and before the train was completely 
drained. In order to gain in representativity, samples from 
three different locations within the train were combined to 
create a composite sample. Again, samples were analysed 